
 

 

 

 
STATE OF MISSOURI 

 
DEPARTMENT OF NATURAL RESOURCES 

 
MISSOURI CLEAN WATER COMMISSION 

 
 
 
 
 
 
 

CONSTRUCTION PERMIT 
 
The Missouri Department of Natural Resources hereby issues a permit to: 

Cape Land & Development, LLC 
Brandon Williams, Manager 

King’s Landing WWTF 
2985 Boutin Drive 

Cape Girardeau, MO 63701 

 
for the construction of (described facilities): 

See attached. 

 
Permit Conditions: 

See attached. 

 
Construction of such proposed facilities shall be in accordance with the provisions of the Missouri Clean Water Law, Chapter 644, RSMo, and 
regulation promulgated thereunder, or this permit may be revoked by the Department of Natural Resources (department). 
[...]
King’s Landing WWTF, MO-0140945 
August 2025 
Page 9 
 

• A positive means of locking out each mechanical screening device shall be provided.  
10 CSR 20-8.150(4)(A)3.B.(II) 

• An emergency stop button with an automatic reverse function shall be located in close 
proximity to the mechanical screening device. 10 CSR 20-8.150(4)(A)3.B.(III) 

• Electrical systems and components in raw wastewater or in enclosed or partially enclosed 
spaces where hazardous concentrations of flammable gases or vapors that are normally 
present, shall comply with the NFPA 70 National Electric Code (NEC) (2017 Edition), as 
approved and published August 24, 2016, requirements for Class I, Division 1, Group D 
locations. 10 CSR 20-8.140(7)(B) 

• Piping galleries shall be ventilated in accordance with paragraph (4)(C)4. of this rule.  
10 CSR 20-8.170(4)(C)2.  

• Electrical fixtures, equipment, and controls. Electrical fixtures, equipment, and controls 
shall comply with the National Electrical Manufacturers Association (NEMA) 4X 
enclosure rating where necessary; NEMA Standard 250-2014, published December 15, 
2014. This standard shall hereby be incorporated by reference into this rule, as published 
by National Electrical Manufacturers Association, 1300 North 17th Street, Arlington, VA 
22209. This rule does not incorporate any subsequent amendments or additions. Electrical 
equipment, fixtures, and controls, in places enclosing and adjacent to anaerobic digestive 
appurtenances where hazardous gases are included. 10 CSR 20-8.170(4)(C)3. 

• Aerobic Solids Digestion High Level Emergency Overflow. An unvalved emergency 
overflow shall be provided that will convey digester overflow to the treatment plant 
headworks, the aeration process, or to another liquid sludge storage facility and that has an 
alarm for high level conditions. 10 CSR 20-8.170(5) 

• For solids pumping systems, audio-visual alarms shall be provided in accordance with  
10 CSR 20-8.140(7)(C) for: 

o Pump failure; 10 CSR 20-8.170(6)(A) 
o Pressure loss; 10 CSR 20-8.170(6)(B) and 
o High pressure. 10 CSR 20-8.170(6)(C) 

• The minimum total Sequencing Batch Reactor (SBR) basin volume shall be equal to the 
design daily influent flow volume and either upstream in-line or off-line storage is 
necessary to minimize influent flow during settling and decanting. 10 CSR 20-8.180(6)(A) 

• A minimum of two (2) Sequencing Batch Reactor (SBR) basins shall be installed. 10 CSR 
20-8.180(6)(B) 

• Emergency Power. Disinfection and dechlorination processes, when used, shall be 
provided during all power outages. 10 CSR 20-8.190(2)(A)  

  



King’s Landing WWTF, MO-0140945 
August 2025 
Page 10 
 

• The UV system shall deliver the target dosage based on equipment derating factors and, if 
needed, have the UV equipment manufacturer verify that the scale up or scale down factor 
utilized in the design is appropriate for the specific application under consideration.  
10 CSR 20-8.190(5)(A)3. 

• The UV system shall deliver a minimum UV dosage of 30,000 microwatt seconds per 
centimeters squared (μW • s/cm2). 10 CSR 20-8.190(5)(A)4. 

• Closed vessel UV systems. The combination of the total number of closed vessels shall be 
capable of treating the peak batch flow. 10 CSR 20-8.190(5)(B)2. 

• The UV system must continuously monitor and display at the UV system control panel the 
following minimum conditions: 

o The relative intensity of each bank or closed vessel system; 10 CSR 20-8.190(5) 
(C)1.A. 

o The operational status and condition of each bank or closed vessel system; 10 CSR 
20-8.190(5)(C)1.B. 

o The ON/OFF status of each lamp in the system; 10 CSR 20-8.190(5)(C)1.C. and 
o The total number of operating hours of each bank or each closed vessel system.  

10 CSR 20-8.190(5)(C)1.D. 

• The UV system shall include an alarm system. Alarm systems shall comply with 10 CSR 
20-8.140(7)(C). 10 CSR 20-8.190(5)(C)2. 

8. Upon completion of construction: 
 

A. The KING’S LANDING HOMEOWNERS ASSOCIATION, LLC will become the 
continuing authority for operation and maintenance of these facilities; 

 
B. Submit an electronic copy of the as builts if the project was not constructed in 

accordance with previously submitted plans and specifications; and  
 

C. Submit the Statement of Work Completed form to the department in accordance with 
10 CSR 20-6.010(5)(N) (https://dnr.mo.gov/document-search/wastewater-construction-
statement-work-completed-mo-780-2155) and request the operating permit public 
noticed on July 3, 2025, to August 4, 2025 be issued.  

 
IV.  REVIEW SUMMARY 
 

1. CONSTRUCTION PURPOSE 
 

A new subdivision is being constructed in Cape Girardeau County to address housing 
needs caused by recent growth to the area. The King’s Landing homeowner’s 
association will be the continuing authority for the King’s Landing WWTF because the  

  

https://dnr.mo.gov/document-search/wastewater-construction-statement-work-completed-mo-780-2155
https://dnr.mo.gov/document-search/wastewater-construction-statement-work-completed-mo-780-2155


King’s Landing WWTF, MO-0140945 
August 2025 
Page 11 
 

City of Cape Girardeau does not accept wastewater from outside the incorporated city 
boundaries. Construction includes the collection system to facility flows from phase 1 
of the subdivision build-out. 

 
2. FACILITY DESCRIPTION 

 
The King’s Landing WWTF is a new discharging treatment facility. Flows will be 
entirely domestic, including the flow from up to 6 commercial lots. The facility will 
consist of a flow equalization basin, a Cam-D sequencing batch reactor (SBR) with 2 
parallel basins, aerobic digestor, UV disinfection, and emergency generator. 
 
The King’s Landing WWTF is located along Winterfell Road, Cape Girardeau, in Cape 
Girardeau County, Missouri. The facility has a design average flow of 99,800 gpd and 
serves a hydraulic population equivalent of 998. Once construction is completed, the 
King’s Landing Homeowner’s Association will become the continuing authority. 

 
3. COMPLIANCE PARAMETERS 

 
The limits following the completion of construction will be applicable to the facility: 
 

Parameter Units Monthly average 
limit 

Biochemical Oxygen 
Demand5 

mg/L 10 

Total Suspended Solids mg/L 15 
Ammonia as N 
January 
February 
March 
April 
May 
June 
July 
August 
September 
October 
November 
December 

mg/L  
3.1 
3.1 
2.7 
2.1 
2.1 
1.3 
0.9 
0.9 
1.2 
1.8 
2.4 
2.7 

pH SU 6.5-9.0 
E. coli #/100mL 206 

 
 

  



King’s Landing WWTF, MO-0140945 
August 2025 
Page 12 
 

4. ANTIDEGRADATION 
 

The department has reviewed the antidegradation report for this facility and issued the 
Water Quality and Antidegradation Review dated January 2025, due to construction of 
a new discharging treatment facility. See APPENDIX – ANTIDEGRADATION.  

 
5. REVIEW of MAJOR TREATMENT DESIGN CRITERIA  

 
• Components are designed for a Population Equivalent of 998 based on hydraulic 

loading to the system. 
 

• Diurnal Flow Equalization – Diurnal flow equalization is utilized to reduce the 
variability of influent wastewater flow. As a result, a consistent discharge to 
downstream treatment components is achieved and these processes may not have 
restricted capacity due to the peak hourly flow. The proposed diurnal flow 
equalization tank is 12 ft by 12 ft by 15 ft deep (13,194 gallons at 12.5 ft operating 
depth), which is approximately 13% of the average daily flow. Duplex 3 HP pumps 
capable of pumping at 165 gpm against 41.9 ft of head doses water from the EQ 
basin to the screen. 

 
• Flow Measurement – Installation of accurate flow measurement devices will give 

the treatment facility a means of improved data analysis. 
o Electromagnetic Meter – An influent electromagnetic 4-inch flow meter shall 

measure the raw influent wastewater prior to screening. 
o Electromagnetic Meter – An effluent electromagnetic 6-inch flow meter shall 

measure the secondary treated wastewater following the SBR basins. 
 

• Screening – Installation of screening devices removes nuisance inorganic materials 
from raw wastewater. 
o Mechanical Fine Screen – An automatic fine screen trash augur with an angle of 

70 degrees and a screen spacing of five mm will collect influent solids and 
deposit them into an onsite dumpster. The screening devices shall be capable of 
treating a design average flow of 99,800 gpd and a peak hourly flow of 236,160 
million gallons per day (MGD). The screening structure is followed by influent 
flow measurement. 

 
• Selector Tank – Water discharged from the screen enters the 10 ft by 4 ft by 3 ft 

selector tank. Butterfly valves control which SBR basin the water is dosed to. 
 

• Sequencing Batch Reactor (SBR) – Two sequencing batch reactors with a hydraulic 
retention time of 26.7 hours. The average design flow of the two basins is 99,800 
gpd with a maximum design flow of 199,600 MGD. The basins are designed with 3 
ft of freeboard, a minimum water depth of 11.8 ft, an average water depth of 14.4 ft 
and a maximum water depth of 17 ft. The basins will operate on five cycles per day 
per basin, with each cycle duration being 4.8 hours. The hydraulic retention time is 
1.11 days, and the solids retention time is 18.8 days. Aeration is provided by 25 HP 



King’s Landing WWTF, MO-0140945 
August 2025 
Page 13 
 

Aqua Cam-D floating coarse air bubble diffuser assemblies providing up to 3.02 
SCFM (1.6 SCFM/basin). The decant system is integrated into the Cam-D floating 
unit and will have a flow rate at maximum design flow is 311 gpm. The decant 
duration is 64 minutes with five decants per day per basin.  
 

• Waste Activated Sludge (WAS) Pump Station – Construction of a duplex WAS 
pumps in the SBR basins. The WAS self-priming pump will be capable of pumping 
108.7 gpm, 1,973 gpd, at nine ft of TDH with a 2.4 HP motor. WAS pumps will be 
duplex, one operational and one standby. 

 
• Aerobic Digester – Construction of one aerobic digester of 27 ft x 19 ft x 19 ft (two 

ft freeboard), with a volume of 65,233 gallons which provides 33.8 days of solids 
retention. The design basis of the digester is an influent MLSS concentration of 
4,500 mg/L (0.45% solids) with a flowrate of 1,973 gpd. Installation of an AquaJet 
10 HP floating aerator will provide aeration and mixing of the sludge to prevent 
anaerobic conditions. The motor is mounted on top of the floating unit and can 
provide a maximum air rate of 118.4 lbs of oxygen per day. The aerobic digester 
follows the SBR basins.  

 
• Disinfection – Disinfection is the process of removal, deactivation, or killing of 

pathogenic microorganisms. 
o Non-Contact Ultraviolet (UV) – A closed channel, low pressure high intensity 

UV non-contact disinfection system capable of treating a peak flow of 524,160 
gpd while delivering a minimum UV intensity of 30 mJ/cm2 with an expected 
ultraviolet transmissivity of 65% or greater. The enclosed UV system consists 
of one reactor with 15 lamps per reactor. The disinfected effluent will flow by 
gravity to the effluent sampling manhole before the Outfall No. 001. 

 
• Emergency Power – A 50 kW standby diesel generator and automatic transfer 

switch will be provided to operate the treatment facility in event of power failure. 
 

6. OPERATING PERMIT  
 
The facility will not be covered under a general operating permit. This facility does not 
meet the requirements of the MOGD, issued on July 2024 for the following reason: the 
design flow exceeds the maximum of 50,000 gpd covered under the general permit. 
The site-specific operating permit was public noticed from July 3, 2025 to August 4, 
2025 with no comments received.  

 
  



King’s Landing WWTF, MO-0140945 
August 2025 
Page 14 
 
V. NOTICE OF RIGHT TO APPEAL 
 
If you were adversely affected by this decision, you may be entitled to an appeal before the 
Administrative Hearing Commission (AHC) pursuant to Section 621.250 RSMo. To appeal, you 
must file a petition with the AHC within 30 days after the date this decision was mailed or the date 
it was delivered, whichever date was earlier. If any such petition is sent by registered mail or 
certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other than 
registered mail or certified mail, it will be deemed filed on the date it is received by the AHC. Any 
appeal should be directed to:  

 
Administrative Hearing Commission 

U.S. Post Office Building, Third Floor 
131 West High Street, P.O. Box 1557 

Jefferson City, MO 65102-1557 
Phone: 573-751-2422 
Fax: 573-751-5018 

Website: https://ahc.mo.gov 
 
 
Alex Bielefeldt 
Engineering Section  
alex.bielefeldt@dnr.mo.gov 
 
Chia-Wei Young, P.E.  
Engineering Section 
chia-wei.young@dnr.mo.gov 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

https://ahc.mo.gov/


King’s Landing WWTF, MO-0140945 
August 2025 
Page 15 
 

 
 
 
 
 
 
 
 
 
 
 

APPENDIX 
• Antidegradation 

 
 
 
 
 
 
 
 

Water Quality and Antidegradation Review 
 

For the Protection of Water Quality 
and Performance Based Discharge Level Determination for 

 
 

Juden Creek 
 

 Requested by  
 Robert Summers, P.E.  

Heartland Engineering, LLC 
 

 For  
King’s Landing WWTF 

Cape Land Development LLC 
 

 
 
 
 

 
 
 

 
January 2025 

 



King’s Landing WWTF, MO-0140945 
August 2025 
Page 16 
 

Table of Contents 
 

• 1. Purpose of Antidegradation Review Report .......................................................................... 17 
• 2. Performance Based Limits ..................................................................................................... 17 
• 3. Facility Information ............................................................................................................... 18 

A. Facility Performance History: .............................................................................................. 18 
B. Natural Heritage Review...................................................................................................... 18 
C. Geohydrologic Evaluation ................................................................................................... 19 

• 4. Receiving Waterbody Information ........................................................................................ 19 
A. Receiving Waterbody........................................................................................................... 19 
B. Mixing Considerations and Low Flow Values .................................................................... 20 

Mixing Considerations ............................................................................................................. 20 
C. Existing Water Quality ........................................................................................................ 20 
D. Receiving Water Monitoring Requirements ........................................................................ 20 

• 5. Antidegradation Review Information .................................................................................... 20 
A. Tier Determination ............................................................................................................... 20 
B. Necessity of Degradation ..................................................................................................... 21 

i. Regionalization ............................................................................................................. 21 
ii. No Discharge Evaluation .............................................................................................. 21 
iii. Alternatives to No discharge ........................................................................................ 21 

C. Social and Economic Importance ........................................................................................ 22 
• 6.Derivation and Discussion of Parameters, Limits, and performance based effluent levels .... 23 
• 7.General Assumptions of the Water Quality and Antidegradation Review ............................. 27 